



Material & Engineering Laboratory-Taipei

TEST REPORT

REPORT NO.: HV-06-00275X
PAGE: 1 OF 2
DATE: FEBRUARY 08, 2006

KWANG HUI Plastics factory
100, SHI CHUN ST., SEC2, SHULIN,
TAIPEI HSIEN, TAIWAN

The following merchandise was submitted and identified by the vendor as :

Product Description : PVC (Oil-Resistance)
Style/Item No : SHM, SHC

We have tested the submitted sample(s) as requested and the following results were obtained :

Test Required :

- Tensile Strength
- Ultimate Elongation
- Oil Resistance (change in tensile strength and ultimate elongation after immersion)

Test Result :

- PLEASE SEE ATTACHED SHEETS -

Date of Testing : JANUARY 25, 2005 ~ FEBRUARY 08, 2006

Signed for and on behalf of
SGS Taiwan Ltd.


Given Chang
Asst. Manager

2767607

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是遵循本公司訂定之通用服務條款所製作發放。請注意此條款列印於背面，將本公司之義務，免責，管轄權皆明確規範之。此報告結果除非另有說明僅對檢驗之樣品負責。本報告未經本公司書面許可，不可部份複製。